SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+5MHz

64QAM

Middle Channel / 1IRB0 and 1RB24

Middle Channel / 1IRB99 and 1RBO
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|Spurious Emissions (Spurious Emissions
Range Low Range Up | RBW 1 Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit
30,000 M 1,000 GHz 1.000 MHz 997.81859 MHz -56.44 dBm 6 30,000 MHz 1,000 GHz 1.000 MHz 906.84008 MHz -56.45 dém -16.45 dB
1.000 G 000 GHz | 1.000 MHz 9325 GHz -£5.23 dém 1.000 GHz 3.000 GHz | 1.080 MHz 98925 GHz -55.32 dém -15,32 dB
3.000 GHz \530 GHz 1,000 MHz 3.2769 | -49.00 dBm 3.000 GHz | 530 GHz | 1,000 MHz | GHz -41.85 dBm |
3.720 GHz 7.000 GHz | 1.000 MHz 688920 GHz -50.16 dBm -10.16 dB 3.720 GHz 7.000 GHz | 1.000 MHz 43 GHz -50.15 dBém
14,000 GHz 1.000 MHz | 12.89783 GHz | -52,83 dBm | -12.83 48 7.000 GHz | 14,000 GHz 1,000 MHz | 23 GHz -43.34 dBm | i
22,000 GHz | 1.000 MHz 15.81135 GHz -51.01 dbm -11.01 dB 14.000 GHz 22,000 GHz | 1.000 MHz 7081 GHz -50.88 dBm -10.88 d&
30.000 GH: | 1.000 MHz 29.40078 GHz | -50.52 -10.52 4B 22.000 GHz 30.000 GHz | 1.000 MHz | 29.41729 GHz -50.56 dBm -10.56 8
38:000 GHz 1.000 MHz 37.15880 GHz ~7.45 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.15730 GHz -47.68 dBm -7.68 dB
b
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Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 0904,42529 MHz -56.40 dBm -16.40 d8
1.000 MHz 2.87776 GHz -£5.31 dém -15,31 4B
1,000 MHz 3.27692 GHz | dBm 0,92 dB
1.000 MHz 3.75209 GHz 48.47 dBm 47 dB
- 1.000 MHz | 12.89033 GH dBm
22,000 GHz | 1.000 MHz 15.98538 GH. 94 dBm
30.000 GH= | 1.000 MHz 20.40420 GHz -50.43 dBm
38:000 GHz 1.000 MHz 37.15730 GHz -47.74 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+5MHz

64QAM

Highest Channel / 1RB0O and 1RB24

Highest Channel / 1IRB99 and 1RBO

=
RefLevel 0,00 dBm  Offsat 17.50 dB Mode Auto Swesp Ref Lavel 000 d8m Offset 17.50 d& Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Ghack Limit (Fhook
-10 dBr —
-20 dBrm
30 dBrm—1
PO
N .|
m— ~—= e A s PP aani=—aui A e
=70 dam
-80 dBm
-90 dBrrr =90 dBrrr
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
ISpurious Emissions [Spurious Emissions
Rangetow |  Rangeup | RBW | Frequency |  PowerAbs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs |
30,000 MH 1.000 GHz 1.000 MHz | 984.24538 MHz | -56.58 dBm -16,58 dB 30,000 MHz | 1.000 G 1.000 MHz | 975.03498 MHz -56.24 dim | L I
1.000 G 000 GHz 1.000 MHz -55.44 dBm 15,44 d8 1.000 GHz 3.000 GHz 1.000 MHz 2 76 GHz -55,14 d&m -15,14.dg
3.000 530 GHz | 1.000 MHz z 76 dim -7,76 dB 3.000 GHz 530 GHz | 1.080 MHz 3 GHz 33 dém 2,33 d8
3.530 GHz 3.610 GHz 1.000 MHz B6 GHz | -53.61 dBm -28,61 dB 3,530 GHz | 3.610 GHz | 1.000 MHz ! 3.58 GH: -53.31 dBm 31 dB
3.750 GHz 7.000 GHz | 1.000 MHz 69 GHz -50.28 dBm -10,26 dB 3.750 GHz 7.000 GHz | 1.000 MHz 6.95985 GHz -50.21 dBm 4B
7.000 G 14,000 GHz 1.000 MHz | 7.37522 GHz | -50,22 dBm | B 7.000 14,000 GHz 1.000 MHz | 7.38822 GHz | -44.38 dBm | -4.36 d&
14.000 Gl 22,000 GHz | 1.000 MHz -50,79 dBm =10.7% dB 14.000 22,000 GHz | 1.000 MHz 15.81689 GHz -50.83 dBm =10.83 dB
22.000 GHz 30.000 GH: | 1.000 MHz 9. 2 | -50.45 dBm -10.45 dB 22.001 30.000 GHz | 1.000 MHz | 29.41629 GHz -50.56 dBm -10.56 8
30.000 GHz 38:000 GHz 1.000 MHz 37.16580 GHz -47.55 dBm -7.55 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.12580 GHz -47.71 dBm -7,71 dB
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22,000 GHz | 1.000 Mz -50,91 dbm
30.000 GHz | 1.000 MHz -50.48 dBm
38:000 GHz 1.000 MHz -47.67 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+10MHz
64QAM

Lowest Channel / 1IRB0 and 1RB49 Lowest Channel / 1IRB99 and 1RBO

trum
RefLevel 0,00 dBm  Offsat 17.50 dB Mode Auto Swesp RefLevel 0,00 dBm  Offset 17.50 dg Mode auto Sweap
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Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
ISpurious Emissions [Spurious Emissions
Range Law | | RBW | Frequency |  PowerAbs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs |
30,000 MHz 1.000 MHz | 995,39480 MH; -56.51 dBm 16,51 dB 30,000 MHz 1.000 GHz | 954.37031 MHz -56.38 dim |
1.000 1 MHz -55.46 dBm -15.46 d8 1.000 G 3.000 GHz 2
3.000 GHz 1.000 MHz dBrm -7,54 dB 3.000 GHz 2.508 GHz |
40 GHz 1.000 MHz 6 ! dBm -26,41 dB 3.6840 GHz | 3.720 G 3 -20,85 dB
3.720 GHz 7.000 GHz | 1.600 MHz 6.89602 GHz dim -10.12 dB 3.720 GHz 7.000 6.60908 GHz -50.32 dém -10,32 dB
14,000 GHz 1.000 MHz | 44736 GHz | -52,92 dBm | -12,92 R 7.000 Gt 7.13874 GHz -51.12 dim | -11.12°d8
22,000 GHz | 1.000 MHz 15.48191 GHz -50,98 dBm =10.98 dB 14.000 G 2 Gl 15.99088 GHz -50,92 dBm =10.92 dB
30,000 GHz | 1.000 MHz 29.40329 GHz | -50.54 dBm -10.54 dB 22.000 G 3,000 G 1 29.41729 GHz -50.45 dBm -10.45 dB
38:000 GHz 1.000 MHz 37.14980 GHz -47.51 dBm -7.51 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.16580 GHz -47.60 dBm -7.60 dB
T
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Rongelow | RongeUp | RBW. | |  PowerAbs | ALimit |
30,000 MHz 1.000 & T.000 MHz | 56.52 dBm -15,52 08
1.000 00 GHz 1 MHz -15,50d8
3.006 .500 GHz | 1.000 MHz -1,78 dB
40 GHz 3.720 GHz 1.000 MHz 3.68639 G ! -19.929 dB
3.720 GHz 7.000 GHz I 1.000 MHz 6.85968 GHz -10,17 dB
7.000G 14,000 GHz 1,000 MHz | 12.40986 GHz | -52.03 dBm | -12,93 0B
14.000 Gl 22,000 GHz | 1.000 MHz 15.94738 GHz -50,98 dBm =10.98 dB
22.000 30.000 GH:= | 1.000 MH: 25.39829 G -50.55 dBm -10.55 dB
30,000 GHz 38:000 GHz 1.000 MHz 37.12980 GHz -47.78 dBém =7.78 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+10MHz

64QAM

Middle Channel / 1IRB0O and 1RB49

Middle Channel / 1IRB99 and 1RBO

Ref Level 0,00 dém Offset 17.50 dB
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Mode Auto Swesp
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Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
|Spurious Emissions (Spurious Emissions
Range Low Range Up | RBW 1 Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30,000 M 1,000 GHz 1.000 MHz 983, 76062 MHz -56.32 dBm -16,32 d8 30,000 MHz 1,000 GHz 1.000 MHz 0908,30335 MHz 6.3 -16,31 d8
1.000 G 000 GHz | 1.000 MHz 287926 GHz -55.50 dBm -15.50 4B 1.000 GHz 3.000 GHz | 1.080 MHz 99875 GHz -15,32 dB
3.000 GHz \530 GHz 1,000 MHz 3.27692 GHz | .90 dBm 3.000 GHz | 530 GHz | 1,000 MHz | 3.2 GHz I -1.12dB
3.720 GHz 7.000 GHz | 1.000 MHz 6.78994 GHz -50.35 dBm 3.720 GHz 7.000 GHz | 1.000 MHz 6.99695 GHz -50.26 dBm -10,26 dB
14,000 GHz 1.000 MHz | 12.68883 GHz | -52,87 dBm | 87 ¢ 7.000 GHz | 14,000 GHz 1.000 MHz | 7.25823 GHz | -52.20 dBm | dB
22,000 GHz | 1.000 MHz 15.80235 GHz -50,74 dbm 10,74 dB 14.000 GHz 22,000 GHz | 1.000 MHz 15.81589 GHz -50,96 dBm -10.96 d&
30.000 GH: | 1.000 MHz 29.39329 GHz | -50.58 dBm -10.56 4B 22.000 GHz 30.000 GHz | 1.000 MHz | 29.42078 GHz -50.56 dBm -10.56 8
38:000 GHz 1.000 MHz 37.15880 GHz -47.59 dBm -7.53 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.09181 GHz -47.76 dBm -7.76 dB
b
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30,000 MHz 1,000 GHz 1.000 MHz 905,84908 MHz -56.36 dBm 6

1.000 MHz 55.37 dim
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1.000 MHz 6.79128 GHz -50.19 dém

- 1.000 MHz | 12.43986 GH -52,89 dBm |

22.000 GHz | 1.000 MHz 19.46441 GH. -50.73 dBm

30.000 GHz | 1.000 MHz 29.42620 GHz -50.54 dBm

38:000 GHz 1.000 MHz 37.15930 GHz -47.62 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+10MHz

64QAM

Highest Channel / 1RB0O and 1RB49

Highest Channel / 1IRB99 and 1RBO

trum
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ISpurious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30,000 MHz 1000 GHz 1.000 MHz 990.06247 MH: 56.42 dBm -16,42 dB 30,000 MHz 1.000 GHz | 9E6. 19441 MH -56.47 dBm ~15.47 dB
1.000 GHz 1 MHz 2.97426 G| -55.25 dBm -15.25dB 1.000 G 3,000 GHz -55,33 dBm -15,33 d8
3.000 GHz GHz | 1.000 MHz 718 GHz ~48.45 dBm -8,45 dB 3.000 GHz 3.530 GHz | 7 dém -1.87 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60660 G ! -53.40 dBm -28,40 dB 3,530 GHz | 3.610 GHz | 6 dBm -28,56 dB
3.750 GHz 7.000 GHz | 1.000 MHz 6.60062 GHz -43.39 dBm -9,95 db 3.750 GHz 7.000 6.80340 GHz dem S i
14,000 GHz 1.000 MHz | 7.37022 GHz | -49,42 dBm | -0,42 4B 7.000 Gf 14.000 7.37822 GHz dBm ~5.70 d&
22,000 GHz | 1.000 MHz 15.680689 GHz -50,95 dBm =10.95 dB 14.000 G 22,000 Gi 17.83551 GHz t dim =10.96 dB
30.000 GH: | 1.000 MHz 29.39929 GHz | -50.46 dBm -10.46 4B 22.000 G 30.000 G | 29.38679 GHz -50.61 dBm -10.61 d8
38:000 GHz 1.000 MHz 37.15080 GHz -47.63 dBm -7.63 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.13980 GHz -47.72 dBm -7.72 dB
b
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30,000 MHz L.000 1.000 MHz 9E5. 21488 MH: 56.20 dBm -16,20 dB
1.000 1 MHz -55.30 dBm -15,30d8
3.000 GHz 530 GHz | 1.000 MHz .40 dBm -1.40 dB
3.530 GHz 3.610 GHz 1.000 MHz ! -50.93 dBm -25,93 dB
3.750 GHz 7.000 GHz | 1.000 MHz GHz -50.15 dBm -10.1G dB
7.000 G 14,000 GHz 1.000 MHz | B7233 GHz | -52,81 dBm | -12.81 d8
14.000 Gl 22,000 GHz | 1.000 MHz 15.81189 GHz -50,91 dBm =10.91 dB
22.000 30.000 GH= | 1.000 MHz 29.42773 Gl -50.60 dBm -10.60 4B
30,000 GHz 38:000 GHz 1.000 MHz 37.13580 GHz -47.75 dBém ~7.75 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+15MHz
64QAM

Lowest Channel / 1IRB0 and 1RB74 Lowest Channel / 1IRB99 and 1RBO

l"E' trum l@
RefLevel 0,00 dBm  Offsat 17.50 dB Mode Auto Swesp Ref Lavel 000 d8m Offset 17.50 d& Mode Auto Sweap
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Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
ISpurious Emissions [Spurious Emissions
Range Law | | RBW | Frequency |  PowerAbs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs |
30,000 MHz 1.000 MHz | 993.94053 MHz | S56.43 dBm -16,43 dB 30,000 MHz 1.000 GHz | 1 996,849 -56.21 dBm |
1.000 1 MHz 2 dBm -15.41d8 1.000 G 3.000 GHz -55,34 dém
3.000 GHz 1.000 MHz 3 dBm -7.84 dB 3.000 GHz 3.500 GHz | & df
40 GHz 1.000 MHz 3.68639 G ! -51.41 dBm -26,41 dB 3.6840 GHz | 3.720 G -46.09 dBm
3.720 GHz 7.000 GHz | 1.000 MHz 680159 GHz -50.12 dBm -10.12 dB 3.720 GHz 7.000 -50.30 deém
14,000 GHz 1.000 MHz | 12.43186 GHz | -52,83 dBm | -12.83 48 7.000 Gt 7.13924 GHz -50.91 dBm | -10.91 d&
22,000 GHz | 1.000 MHz 15.46391 GHz -51.01 dBm =11.01 dB 14.000 G 2 Gl 17.84651 GHz -50,97 dBm =10.87 dB
30.000 GH: | 1.000 MHz 9.39829 G -50.54 dBm -10.54 4B 22.000 G 2.000 G | 29.39979 GHz -50.38 dBm -10.38 dB
38:000 GHz 1.000 MHz -47.75 dBm -7.75 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.15730 GHz -47.66 dBm -7.66 dB
b
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30,000 MHz 1.000 1.000 MHz | 991.51574 MM 56.16 dBm -16,16 dB
1.000 00 GH2 1 MHz 7 dBm de
3.000 .500 GHz | 1.000 MHz 12 dBm dB
40 GHz 3,720 GHz 1.000 MHz 2 dBm -20,42 df
3.720 GHz 7.000 GHz | 1.600 MHz 5 dém -10,15 dB
7.000 G 14,000 GHz 1.000 MHz | ¥ | 79 dBim 12,7948
14.000 G 22,000 GHz | 1.000 MHz 19:81439 GHz 97 dim =10.97 dB
22.000 30,000 GHz | 1.000 MHz 29.41129 G -50.48 dBm -10.48 dB
30.000 GHz 38:000 GHz 1.000 MHz 37.15180 GHz -47.61 dBm ~7.61 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+15MHz

64QAM

Middle Channel / 1IRB0O and 1RB74

Middle Channel / 1IRB99 and 1RBO
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-05F

LTE Band 48 / 20MHz+15MHz

64QAM

Highest Channel / 1RB0O and 1RB74

Highest Channel / 1RB99 and 1RBO

Offsat 17.50 dB Mode Auto Sweep

Ref Level 0,00 dBm
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Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
ISpurious Emissions [Spurious Emissions
Rangetow |  Rangeup | RBW | Frequency |  PowerAbs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30,000 MH 1.000 GHz 1.000 MHz | -56.38 dBm 16,38 dB 30,000 MHz | 1.000 G 1.000 MHz | 95758371 MHz -56.41 dim | -15.41 dB
1.000 G 000 GHz 1.000 MHz -55.49 dBm -15,49d8 1.000 GHz 3.000 GHz 1.000 MHz S -55,35 dém -15,35 d8
3.000 530 GHz | 1.000 MHz 3,276892 GHz dBm -7,76 dB 3.000 GHz 530 GHz | 1.080 MHz -41.62 dém -1.62 dB
3.530 GHz 3.610 GHz 1.000 MHz 3 42 G ! -53.56 dBm -28,56 dB 3,530 GHz | 3.610 GHz | 1.000 MHz ! 7 GHz -53.34 dBm -28,34 dB
3.750 GHz 7.000 GHz | 1.000 MHz £.93292 GHz -50.25 dBm -10,25 dB 3.750 GHz 7.000 GHz | 1.000 MHz 30 GHz -50.17 dém -10.17 dB
7.000 G 14,000 GHz 1.000 MHz | 7.36522 GHz | -50.16 dBm | -10.16 4B 7.000 14,000 GHz 1.000 MHz | 7.36822 GHz | -45.51 dBm | 561 d&
14.000 Gl 22,000 GHz | 1.000 MHz 15.81189 GHz -50,97 dbm =10.97 dB 14.000 22,000 GHz | 1.000 MHz 15.98188 GHz -50.75 dBm =10.75 dB
22.000 GHz 30.000 GH: | 1.000 MHz 29.42179 GHz | -50.58 dBm -10.56 4B 22.001 30.000 GHz | 1.000 MHz | 29.40978 GHz -50.45 dBm -10.45 dB
30.000 GHz 38:000 GHz 1.000 MHz 37.14580 GHz -47.67 dBm -7.67 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.15030 GHz -47.55 dBm -7.55 dB
il b
W e l J1 T ]

Date 15 MAY 2048 182531

Date 15 MAY 2018 182419

Highest Channel / FullRB

N/A

=

Offset 17.50 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

@1 Avgrwr

Limit (theck

-10 dme

<90 dBrrr

Date 15.MAY 2019 18:31:34

Start 30.0 MHz 78009 pts Stop 38.0 GHz
| Spurious Emissions )
Range Low | | RBW. | Frequency |  PowerAbs | ALimit |
30,000 MHz 1.000 MHz_ 993.840 56.11 dBm -16,11 0B
1.000 MHz -55,15 dBm -15,15dB
| 1.000 MHz 48 dBm -1.48 dB
3.610 GHz 1.000 MHz -49.62 dBm -24,62 db
7.000 GHz | 1.000 MHz -50.14 dém -10.14 0B
14,000 GHz 1.000 MHz | > dBm | -
22,000 GHz | 1.000 MHz 1 83 dBm -
30.000 GHz | 1.000 MHz 29 -50.60 dBm -10.60 48
38:000 GHz 1.000 MHz 37 -47.75 dBém ~7.75 dB

L1111

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 48 / 20MHz+20MHz

64QAM

Ref Level 0,00 dBm  Offsat 17.50 dB Mode Auto Swesp 00 dim  Offset 17.50 dB Made Autt Swises
SGL Count 100/100 [t
@1 AvgPwr
Limit Ghack
PN A
P et PR Y N~
-a0 dm
\ Start 30.0 MHz 77009 pts Stop 38.0 GHz fitart 30.0 MHz 7 roog pts Htop GR.0 GHz
ISpurious Emissions ;Hun—r‘lmu Emissions
Rangetow |  Rangeup | RBW | Frequency | Powerabs | ALimit | Rengelow | Rangep | oW | Eraquency | powseabs |
30,000 MH 1.000 GHz 1.000 MHz 992.30635 MHz | -56.53 dBm -16,53 dB z 1 g 1,000 M 370 -E5.37 dRii
000 GHz 1.000 MHz 0 -55.39 dBm -15.39dB 1,000 MRz -54.58 dbim
C 0 GHz | 1.000 MHz 8.15 dBm -8,15dB 1,000 MHz ~41 14 dikm
3.640 GHz B GHz 1.000 MHz 52,09 dBm -27,09 dB 1.8 Mz
3.720 GHz 7.000 GHz | 1.600 MHz -50.37 dBm -10,37 dB 1,000 Mz
14,000 GHz 1.000 MHz | i6 GHz | -52,91 dBm -12,91 dR 1000 Mk
22,000 GHz | 1.000 MHz 15.46891 GHz -50,75 dBm =10.75 dB 1,000 MH2
30,000 GHz | 1.000 MHz 28.40029 GHz | -50.60 dBm -10.60 dB 1,000 MHz
38:000 GHz 1.000 MHz 37.14280 GHz -47.6% dBm -7.6% dB B 1,000 M-
L LLULLLILE ]
Date 15.MAY.2018 19:16:08 Cate 1S MAY. 20 18]
Lowest Channel / FullRB N/A
n
Ref Level 0,00 dém Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ghack
-10 dBime # ¥
N
LT e S S
40 darm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
[ Spurious Emissions
Range Low | | RBW. | Frequency |  PowerAbs | ALimit |
30,000 MHz z 13.09295 MHz 56,42 dBm 16,42 dB
-55.40 dBm -15.40d8
1.000 MHz -2,04 dB
1.000 MHz
1.000 MHz
1.000 MHz | 1
1.000 MHz
30,000 GHz | 1.000 MHz -50.59 dBm
38:000 GHz 1.000 MHz -47.55 dém
({111
Date 15.MAY 2018 19:17:15

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 48 / 20MHz+20MHz

64QAM

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Ref Leval 0,00 dBm Offset 17.50 dB Mode Auto Swesp 00 dBm  Offset 1750 d8 Mode Autt Swaeg
SGL Count 100/100
@1 AvgPwr
Limit (heck
i e A 4 10 Al —e RO L s
20 dirn
30 e

Date 15.MAY.2018 20,26:57

A A )
x = s = a e r = T — 7 e
-20 diify
80 e
#0 B
Start 30.0 MHz 77008 pts Stop 38.0 GHz Htart 30,0 MHz 77008 pts Stop 30.0 GHz
|Spurious Emissions Sputinis Emissions
Range Low Range Up | RBW 1 Frequency | Powerabs | ALimit HAW Fresqueniy | |
30,000 MHz 1,000 GHz 1.000 MHz 982,30635 MHz -56.37 dBm -16, 1,000 sz 997.01850 M -6, 36, diar E
1.000 GHz 1.000 MHz 2.54126 GHz -55.21 dBm -15 1,000 Mz < L
3.000 GHz 1.000 MHz | 3.27892 GHz | -48.21 dBm -8, 1 ] Mo ~ -1 €
3.720 GHz 1.600 MHz 6.80206 GHz -50.24 dBm -10, 1,000 Mz i
7.000 GHz | 1.000 MHz | 12 43536 GHz | -52,85 dBm -12.8508 1000 M2 &4 o )
14.000 GH: | 1.000 MHz 15.93488 GHz -50,94 dbm =10.94 dB 1,000 MH2 1
22.000 GHz | 30.000 GHz | 1.000 MHz 29.42279 GHz | -50.58 dBm -10.58 dB 1,000 MH2 - 50,48 dibm -3
I 30.000 GHz 38:000 GHz 1.000 MHz 37.16080 GHz -47.55 dBm -7.55 dB 1,000 Mk 470 dam -T. 60 08
‘ i T e WL o !

Cute 15 MAY 200 304814

Middle Channel / FullRB

N/A

Aef Level 0.00 dim
S0l it G L00

offset 17.50 dB

<10 dirii—EFast

B0 B

fitart 30.0 MHz
WL

TO0E ply

Stop 38,0 GHez

[ Bpurious Emissions

Rangeup | Powwer Abs

Froquency

1.00 il

3 aHz
3745930 Gt

1.5010 Mtz

Ootir 15 MAY 2016 H 0843
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LTE Band 48 / 20MHz+20MHz
64QAM

Ref Leval 0,00 dBm Offset 17.50 dB Mode Auto Sweep Offset 1750 df Mode A0t Seuen
SGL Count 1007100
@1 AvgPwr
Limit (hack |
10 dBme—{r e A —
50 de A
50 derr x ' ™ aad e
~70 dBrr TR "
-80 d s
-90 dBrrr 20 aBr—
Start 30.0 MHz 78009 pts Stop 38.0 GHz fitart 30.0 MHT TH009 pts Stop O8.0 GHz
ISpurious Emissions ;Hun—r‘lmu Emissions
Range Law | RBW | Frequency Power Abs | ALimit | Range low | Range ) | oW | Fraquenty | powseabs |
30,000 MHz 1.000 MHz | 995,39480 MHz | -56.33 dBm -16,33 dB E iy B 1,000 M ] 59 Mz ~E6 4 diiti -ifi 4% of
1.000 GHz 1.000 MHz -55.27 dBm 1,000 MHz
3.000 GHz 1.000 MHz -47 .42 dBm 1,000 Mz
3.530 GHz B 1.000 MHz 3.59757 GHz | -53.53 dBm 1
3.750 GHz 7.000 GHz | 1.000 MHz 5.97749 GHz -50.28 dBm 1,000 MHz
7.000 G 14,000 GHz 1.000 MHz | 7.36022 GHz | -50.17 dBm 1,000 M
14.000 GH: 22,000 GHz | 1.000 MHz 15.44591 GHz -50,96 dBm 1,000 MH2
22.000 GHz 30,000 GHz | 1.000 MHz 29.41478 GHz | -S0.44 dBm -10.44 dB 1,000 MH2
30.000 GHz 38:000 GHz 1.000 MHz 37.13730 GHz -47.68 dBm -7.68 dB 1,000 M-
— —
L L | Il
Date 15.MAY.2018 21.38:50 Cute 15 MAY 2018 X1 5048
Highest Channel / FullRB N/A
triam
Ref Level 0,00 dém Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (hack
-10 dBime RIS At
P
POty A I Vil TNYVN
=70 dBrr
-80 d
40 darm
Start 30.0 MHz 78009 pts Stop 38.0 GHz
[ Spurious Emissions
Rongelow | RongeUp | RBW. | Frequency Power Abs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz | 987.63868 MHz | -56.10 dBm 16,10 dB
1.000 GHz 1.000 MHz 2.87026 GHz -55.44 dBm -15.44d8
3.000 GHz 1.000 MHz 592 GHz -1,38 dB
3.530 GHz 1.000 MHz 3.59286 GHz | -25,45 df
3.750 GHz 7.000 GHz | 1.600 MHz 6.61362 GHz -50.18 dBm -10,18 dB
7.000 GHz | 14,000 GHz 1.000 MHz | 12 41486 GHz | -52,95 dBm -12,95 dR
14.000 22,000 GHz | 1.000 MHz 15.45741 GHz -50.84 dBm =10.84 dB
22.000 GHz 30,000 GHz | 1.000 MHz 29.4117% GHz -50.58 dBm -10.58 dB
30.000 GHz 38:000 GHz 1.000 MHz 37.15580 GHz -47.66 dBm ~7.66 dB
i
I ({111
Date 15.MAY 2019 21.44 57
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Report No. : FG8N0616-05F

Appendix B. Test Results of EIRP and Radiated Test

EIRP

<Reporting Only for Ant. 0 B>

LTE Band 48 / 5MHz (Average) (GT - LC =0dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 22.28 0.1690 22.28 0.1690
Middle QPSK 1 12 22.06 0.1607 22.06 0.1607
Highest 1 12 22.38 0.1730 22.38 0.1730
Lowest 1 12 21.37 0.1371 21.37 0.1371
Middle 16QAM 1 12 21.17 0.1309 21.17 0.1309
Highest 1 12 21.55 0.1429 21.55 0.1429
Lowest 1 12 20.07 0.1016 20.07 0.1016
Middle 64QAM 1 12 19.84 0.0964 19.84 0.0964
Highest 1 12 20.17 0.1040 20.17 0.1040
LTE Band 48 / 10MHz (Average) (GT - LC =0 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 22.32 0.1706 22.32 0.1706
Middle QPSK 1 25 22.04 0.1600 22.04 0.1600
Highest 1 25 22.38 0.1730 22.38 0.1730
Lowest 1 25 21.37 0.1371 21.37 0.1371
Middle 16QAM 1 25 21.18 0.1312 21.18 0.1312
Highest 1 25 21.54 0.1426 21.54 0.1426
Lowest 1 25 20.03 0.1007 20.03 0.1007
Middle 64QAM 1 25 19.82 0.0959 19.82 0.0959
Highest 1 25 20.18 0.1042 20.18 0.1042
LTE Band 48 / 15MHz (Average) (GT - LC = 0 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 22.48 0.1770 22.48 0.1770
Middle QPSK 1 37 22.19 0.1656 22.19 0.1656
Highest 1 37 22.50 0.1778 22.50 0.1778
Lowest 1 74 21.58 0.1439 21.58 0.1439
Middle 16QAM 1 74 21.19 0.1315 21.19 0.1315
Highest 1 74 21.63 0.1455 21.63 0.1455
Lowest 1 37 20.21 0.1050 20.21 0.1050
Middle 64QAM 1 37 19.93 0.0984 19.93 0.0984
Highest 1 37 20.28 0.1067 20.28 0.1067
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Report No. : FG8N0616-05F

LTE Band 48 / 20MHz (Average) (GT - LC = 0 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 49 2251 0.1782 22.51 0.1782
Middle QPSK 1 49 22.15 0.1641 22.15 0.1641
Highest 1 49 22.52 0.1786 22.52 0.1786
Lowest 1 49 21.60 0.1445 21.60 0.1445
Middle 16QAM 1 49 21.27 0.1340 21.27 0.1340
Highest 1 49 21.59 0.1442 21.59 0.1442
Lowest 1 49 20.25 0.1059 20.25 0.1059
Middle 64QAM 1 49 19.92 0.0982 19.92 0.0982
Highest 1 49 20.21 0.1050 20.21 0.1050
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Report No. : FG8N0616-05F

| EIRP Power Density |

LTE Band 48 / Conducted Power Density (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 22.28 21.37 20.07
Middle CH - - - - - - 22.06 21.17 19.84
Highest CH - - - - - - 22.38 21.55 20.17
LTE Band 48 / Conducted Power Density (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 22.32 21.37 20.03 20.72 [19.8191 | 18.45 19.50 (18.5897 | 17.24
Middle CH | 22.04 21.18 19.82 20.43 |19.4291 | 18.17 19.14 (18.2597 | 16.91
Highest CH | 22.38 21.54 20.18 20.74 ]19.8691 | 18.52 19.51 ([18.5797 | 17.20
LTE Band 48 / EIRP Power Density (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 22.28 21.37 20.07
Middle CH - - - - - - 22.06 21.17 19.84
Highest CH - - - - - - 22.38 21.55 20.17
LTE Band 48 / EIRP Power Density (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 22.32 21.37 20.03 20.72 ]19.8191 | 18.45 19.50 (18.5897 | 17.24
Middle CH | 22.04 21.18 19.82 20.43 [19.4291 | 18.17 19.14 (18.2597 | 16.91
Highest CH | 22.38 21.54 20.18 20.74 ]19.8691 | 18.52 19.51 ([18.5797 | 17.20
Antenna Gain 0 dBi
Limit 23dBm / 10MHz
Result Pass
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<Reporting Only for Ant. 0 C>

LTE Band 48 / 5MHz (Average) (GT - LC = -3.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 22.28 0.1690 18.78 0.0755
Middle QPSK 1 12 22.06 0.1607 18.56 0.0718
Highest 1 12 22.38 0.1730 18.88 0.0773
Lowest 1 12 21.37 0.1371 17.87 0.0612
Middle 16QAM 1 12 21.17 0.1309 17.67 0.0585
Highest 1 12 21.55 0.1429 18.05 0.0638
Lowest 1 12 20.07 0.1016 16.57 0.0454
Middle 64QAM 1 12 19.84 0.0964 16.34 0.0431
Highest 1 12 20.17 0.1040 16.67 0.0465
LTE Band 48 / 10MHz (Average) (GT - LC =-3.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 22.32 0.1706 18.82 0.0762
Middle QPSK 1 25 22.04 0.1600 18.54 0.0714
Highest 1 25 22.38 0.1730 18.88 0.0773
Lowest 1 25 21.37 0.1371 17.87 0.0612
Middle 16QAM 1 25 21.18 0.1312 17.68 0.0586
Highest 1 25 21.54 0.1426 18.04 0.0637
Lowest 1 25 20.03 0.1007 16.53 0.0450
Middle 64QAM 1 25 19.82 0.0959 16.32 0.0429
Highest 1 25 20.18 0.1042 16.68 0.0466
LTE Band 48 / 15MHz (Average) (GT - LC = -3.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 22.48 0.1770 18.98 0.0791
Middle QPSK 1 37 22.19 0.1656 18.69 0.0740
Highest 1 37 22.50 0.1778 19.00 0.0794
Lowest 1 74 21.58 0.1439 18.08 0.0643
Middle 16QAM 1 74 21.19 0.1315 17.69 0.0587
Highest 1 74 21.63 0.1455 18.13 0.0650
Lowest 1 37 20.21 0.1050 16.71 0.0469
Middle 64QAM 1 37 19.93 0.0984 16.43 0.0440
Highest 1 37 20.28 0.1067 16.78 0.0476
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LTE Band 48 / 20MHz (Average) (GT - LC = -3.5 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 49 2251 0.1782 19.01 0.0796
Middle QPSK 1 49 22.15 0.1641 18.65 0.0733
Highest 1 49 22.52 0.1786 19.02 0.0798
Lowest 1 49 21.60 0.1445 18.10 0.0646
Middle 16QAM 1 49 21.27 0.1340 17.77 0.0598
Highest 1 49 21.59 0.1442 18.09 0.0644
Lowest 1 49 20.25 0.1059 16.75 0.0473
Middle 64QAM 1 49 19.92 0.0982 16.42 0.0439
Highest 1 49 20.21 0.1050 16.71 0.0469
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| EIRP Power Density |

LTE Band 48 / Conducted Power Density (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 22.28 21.37 20.07
Middle CH - - - - - - 22.06 21.17 19.84
Highest CH - - - - - - 22.38 21.55 20.17
LTE Band 48 / Conducted Power Density (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 22.32 21.37 20.03 20.72 [19.8191 | 18.45 19.50 (18.5897 | 17.24
Middle CH | 22.04 21.18 19.82 20.43 [19.4291 | 18.17 19.14 (18.2597 | 16.91
Highest CH | 22.38 21.54 20.18 20.74 ]19.8691 | 18.52 19.51 ([18.5797 | 17.20
LTE Band 48 / EIRP Power Density (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 18.78 17.87 16.57
Middle CH - - - - - - 18.56 17.67 16.34
Highest CH - - - - - - 18.88 18.05 16.67
LTE Band 48 / EIRP Power Density (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 18.82 17.87 16.53 17.22 [16.3191 | 14.95 16.00 |[15.0897 | 13.74
Middle CH | 18.54 17.68 16.32 16.93 |[15.9291 | 14.67 15.64 |[14.7597 | 13.41
Highest CH | 18.88 18.04 16.68 17.24 |[16.3691 | 15.02 16.01 [15.0797 | 13.70
Antenna Gain -3.5dBi
Limit 23dBm / 10MHz
Result Pass
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Report No. : FG8N0616-05F

<Ant. 0_B>
LTE Band 48C_CA /20 + 20 MHz (GT - LC =0dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Wattsy EIRP(dBm) EIRP(W)
Lowest 0 0 1 99 21.95 0.1567 21.95 0.1567
Middle | QPSK 0 0 1 99 21.71 0.1483 21.71 0.1483
Highest 0 0 1 99 21.52 0.1419 21.52 0.1419
Lowest 0 0 1 99 21.02 0.1265 21.02 0.1265
Middle | 16QAM 0 0 1 99 20.82 0.1208 20.82 0.1208
Highest 0 0 1 99 20.60 0.1148 20.60 0.1148
Lowest 1 0 1 0 19.08 0.0809 19.08 0.0809
Middle | 64QAM 1 0 1 0 18.78 0.0755 18.78 0.0755
Highest 1 0 1 0 18.74 0.0748 18.74 0.0748
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /20 + 15 MHz (GT - LC =0dB)
PCC SCC
Channel | Mode RB RB Gl SR
Size | Offset| Size | Offset | Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 22.21 0.1663 22.21 0.1663
Middle QPSK 1 74 1 0 21.75 0.1496 21.75 0.1496
Highest 1 74 1 0 22.14 0.1637 22.14 0.1637
Lowest 1 74 1 0 21.33 0.1358 21.33 0.1358
Middle | 16QAM 1 74 1 0 20.99 0.1256 20.99 0.1256
Highest 1 74 1 0 21.33 0.1358 21.33 0.1358
Lowest 100 0 75 0 19.28 0.0847 19.28 0.0847
Middle | 64QAM | 100 0 75 0 19.02 0.0798 19.02 0.0798
Highest 100 0 75 0 18.97 0.0789 18.97 0.0789
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /15 + 20 MHz (GT - LC = 0 dB)
Pcc SCC Conducted EIRP
Channel | Mode RB RB
Size | Offset| Size | Offset [ Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 22.23 0.1671 22.23 0.1671
Middle | QPSK 1 74 1 0 22.11 0.1626 22.11 0.1626
Highest 1 74 1 0 22.15 0.1641 22.15 0.1641
Lowest 1 74 1 0 21.43 0.1390 21.43 0.1390
Middle | 16QAM 1 74 1 0 21.29 0.1346 21.29 0.1346
Highest 1 74 1 0 21.33 0.1358 21.33 0.1358
Lowest 75 0 100 0 18.99 0.0793 18.99 0.0793
Middle | 64QAM [ 75 0 100 0 19.29 0.0849 19.29 0.0849
Highest 75 0 100 0 18.98 0.0791 18.98 0.0791
Limit EIRP < 1W Result PASS
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LTE Band 48C_CA /20 + 10 MHz (GT - LC =0 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 22.03 0.1596 22.03 0.1596
Middle | QPSK 1 99 1 0 21.77 0.1503 21.77 0.1503
Highest 1 99 1 0 21.81 0.1517 21.81 0.1517
Lowest 1 99 1 0 21.09 0.1285 21.09 0.1285
Middle | 16QAM 1 99 1 0 20.88 0.1225 20.88 0.1225
Highest 1 99 1 0 21.05 0.1274 21.05 0.1274
Lowest 100 0 50 0 19.19 0.0830 19.19 0.0830
Middle | 64QAM | 100 0 50 0 18.94 0.0783 18.94 0.0783
Highest 100 0 50 0 18.97 0.0789 18.97 0.0789
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /10 + 20 MHz (GT - LC =0 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 49 1 0 22.31 0.1702 22.31 0.1702
Middle | QPSK 1 49 1 0 22.06 0.1607 22.06 0.1607
Highest 1 49 1 0 22.21 0.1663 22.21 0.1663
Lowest 1 49 1 0 21.34 0.1361 21.34 0.1361
Middle | 16QAM 1 49 1 0 21.35 0.1365 21.35 0.1365
Highest 1 49 1 0 21.28 0.1343 21.28 0.1343
Lowest 50 0 100 0 18.91 0.0778 18.91 0.0778
Middle | 64QAM | 50 0 100 0 19.19 0.0830 19.19 0.0830
Highest 50 0 100 0 18.89 0.0774 18.89 0.0774
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /20 +5 MHz (GT-LC =0dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 22.21 0.1663 22.21 0.1663
Middle | QPSK 1 99 1 0 22.04 0.1600 22.04 0.1600
Highest 1 99 1 0 22.11 0.1626 22.11 0.1626
Lowest 1 99 1 0 21.53 0.1422 21.53 0.1422
Middle | 16QAM 1 99 1 0 21.28 0.1343 21.28 0.1343
Highest 1 99 1 0 21.34 0.1361 21.34 0.1361
Lowest 1 99 1 0 19.03 0.0800 19.03 0.0800
Middle | 64QAM 1 99 1 0 19.39 0.0869 19.39 0.0869
Highest 1 99 1 0 19.03 0.0800 19.03 0.0800
Limit EIRP < 1W Result PASS
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<Ant.0_C>
LTE Band 48C_CA /20 + 20 MHz (GT - LC = -3.5dB)
PCC SCC Conducted EIRP
Channel | Mode RB RB
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 0 0 1 99 21.95 0.1567 18.45 0.0700
Middle | QPSK 0 0 1 99 21.71 0.1483 18.21 0.0662
Highest 0 0 1 99 21.52 0.1419 18.02 0.0634
Lowest 0 0 1 99 21.02 0.1265 17.52 0.0565
Middle | 16QAM 0 0 1 99 20.82 0.1208 17.32 0.0540
Highest 0 0 1 99 20.60 0.1148 17.10 0.0513
Lowest 1 0 1 0 19.08 0.0809 15.58 0.0361
Middle | 64QAM 1 0 1 0 18.78 0.0755 15.28 0.0337
Highest 1 0 1 0 18.74 0.0748 15.24 0.0334
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /20 + 15 MHz (GT - LC = -3.5 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Wattsy EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 22.21 0.1663 18.71 0.0743
Middle | QPSK 1 74 1 0 21.75 0.1496 18.25 0.0668
Highest 1 74 1 0 22.14 0.1637 18.64 0.0731
Lowest 1 74 1 0 21.33 0.1358 17.83 0.0607
Middle | 16QAM 1 74 1 0 20.99 0.1256 17.49 0.0561
Highest 1 74 1 0 21.33 0.1358 17.83 0.0607
Lowest 100 0 75 0 19.28 0.0847 15.78 0.0378
Middle | 64QAM | 100 0 75 0 19.02 0.0798 15.52 0.0356
Highest 100 0 75 0 18.97 0.0789 15.47 0.0352
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /15 + 20 MHz (GT - LC =-3.5dB)
PCC SCC
Conducted EIRP
Channel | Mode RB RB
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 22.23 0.1671 18.73 0.0746
Middle | QPSK 1 74 1 0 22.11 0.1626 18.61 0.0726
Highest 1 74 1 0 22.15 0.1641 18.65 0.0733
Lowest 1 74 1 0 21.43 0.1390 17.93 0.0621
Middle | 16QAM 1 74 1 0 21.29 0.1346 17.79 0.0601
Highest 1 74 1 0 21.33 0.1358 17.83 0.0607
Lowest 75 0 100 0 18.99 0.0793 15.49 0.0354
Middle | 64QAM [ 75 0 100 0 19.29 0.0849 15.79 0.0379
Highest 75 0 100 0 18.98 0.0791 15.48 0.0353
Limit EIRP <1W Result PASS
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LTE Band 48C_CA /20 + 10 MHz (GT - LC =-3.5 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 22.03 0.1596 18.53 0.0713
Middle | QPSK 1 99 1 0 21.77 0.1503 18.27 0.0671
Highest 1 99 1 0 21.81 0.1517 18.31 0.0678
Lowest 1 99 1 0 21.09 0.1285 17.59 0.0574
Middle | 16QAM 1 99 1 0 20.88 0.1225 17.38 0.0547
Highest 1 99 1 0 21.05 0.1274 17.55 0.0569
Lowest 100 0 50 0 19.19 0.0830 15.69 0.0371
Middle | 64QAM | 100 0 50 0 18.94 0.0783 15.44 0.0350
Highest 100 0 50 0 18.97 0.0789 15.47 0.0352
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /10 + 20 MHz (GT - LC =-3.5 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 1 0 22.31 0.1702 18.81 0.0760
Middle | QPSK 1 49 1 0 22.06 0.1607 18.56 0.0718
Highest 1 49 1 0 22.21 0.1663 18.71 0.0743
Lowest 1 49 1 0 21.34 0.1361 17.84 0.0608
Middle | 16QAM 1 49 1 0 21.35 0.1365 17.85 0.0610
Highest 1 49 1 0 21.28 0.1343 17.78 0.0600
Lowest 50 0 100 0 18.91 0.0778 15.41 0.0348
Middle | 64QAM | 50 0 100 0 19.19 0.0830 15.69 0.0371
Highest 50 0 100 0 18.89 0.0774 15.39 0.0346
Limit EIRP < 1W Result PASS
LTE Band 48C_CA /20 +5 MHz (GT - LC =-3.5 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 22.21 0.1663 18.71 0.0743
Middle | QPSK 1 99 1 0 22.04 0.1600 18.54 0.0714
Highest 1 99 1 0 22.11 0.1626 18.61 0.0726
Lowest 1 99 1 0 21.53 0.1422 18.03 0.0635
Middle | 16QAM 1 99 1 0 21.28 0.1343 17.78 0.0600
Highest 1 99 1 0 21.34 0.1361 17.84 0.0608
Lowest 1 99 1 0 19.03 0.0800 15.53 0.0357
Middle | 64QAM 1 99 1 0 19.39 0.0869 15.89 0.0388
Highest 1 99 1 0 19.03 0.0800 15.53 0.0357
Limit EIRP < 1W Result PASS
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Radiated Spurious Emission
<Ant. 0_B>
LTE Band 48
LTE Band 48 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7100 -43.99 -40 -3.99 -48.62 -52.43 2.56 11.00 H
10655 -53.39 -40 -13.39 -63.57 -63.13 2.69 12.43 H
14205 -52.99 -40 -12.99 -67.1 -63.43 3.27 13.71 H
Lowest
7100 -43.75 -40 -3.75 -48.47 -52.19 2.56 11.00 \%
10655 -53.52 -40 -13.52 -63.47 -63.26 2.69 12.43 \%
14205 -52.89 -40 -12.89 -67.18 -63.33 3.27 13.71 \%
7230 -44.78 -40 -4.78 -50.37 -53.52 2.52 11.26 H
10850 -53.45 -40 -13.45 -64.41 -63.23 2.69 12.47 H
14460 -53.33 -40 -13.33 -67.11 -63.05 3.37 13.10 H
Middle
7230 -43.27 -40 -3.27 -47.94 -52.01 2.52 11.26 \%
10850 -53.78 -40 -13.78 -64.48 -63.56 2.69 12.47 \%
14460 -53.44 -40 -13.44 -67.12 -63.16 3.37 13.10 \%
7360 -45.87 -40 -5.87 -50.52 -54.92 2.47 11.52 H
11040 -53.58 -40 -13.58 -65.39 -63.38 2.69 12.48 H
14715 -52.63 -40 -12.63 -66.37 -62.41 3.48 13.26 H
Highest
7360 -43.24 -40 -3.24 -48.08 -52.29 2.47 11.52 \%
11040 -53.33 -40 -13.33 -64.96 -63.13 2.69 12.48 \%
14715 -52.67 -40 -12.67 -66.38 -62.45 3.48 13.26 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number :B4-1 of 5
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samranas. FCC RADIO TEST REPORT Report No. : FG8N0616-05F
LTE Band CA 48C
LTE Band CA 48C / 20+20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7140 -46.81 -40 -6.81 -51.61 -55.34 2.55 11.08 H
10710 -53.29 -40 -13.29 -63.62 -63.04 2.69 12.44 H
14280 -52.92 -40 -12.92 -67.08 -63.15 3.30 13.53 H
Lowest
7140 -44.63 -40 -4.63 -49.4 -53.16 2.55 11.08 \%
10710 -53.38 -40 -13.38 -63.64 -63.13 2.69 12.44 \Y
14280 -52.88 -40 -12.88 -67.06 -63.11 3.30 13.53 \
7250 -47.73 -40 -7.73 -52.32 -56.52 251 11.30 H
10880 -53.82 -40 -13.82 -64.64 -63.61 2.69 12.48 H
14505 -53.71 -40 -13.71 -67.36 -63.32 3.39 13.01 H
Middle
7250 -44.77 -40 -4.77 -49.41 -53.56 251 11.30 \%
10880 -53.73 -40 -13.73 -64.46 -63.52 2.69 12.48 \Y
14505 -53.51 -40 -13.51 -67.13 -63.12 3.39 13.01 \Y
7360 -44.24 -40 -4.24 -48.89 -53.29 2.47 11.52 H
11040 -53.35 -40 -13.35 -65.16 -63.15 2.69 12.48 H
14715 -53.24 -40 -13.24 -67.03 -63.02 3.48 13.26 H
Highest
7360 -43.77 -40 -3.77 -48.63 -52.82 2.47 11.52 \%
11040 -53.59 -40 -13.59 -65.22 -63.39 2.69 12.48 \Y
14715 -53.11 -40 -13.11 -66.83 -62.89 3.48 13.26 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number :B4-2 of 5
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<For WPC Charging Mode>
LTE Band 48
LTE Band 48 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7100 -45.58 -40 -5.58 -50.12 -54.02 2.56 11.00 H
10650 -54.37 -40 -14.37 -63.51 -64.11 2.69 12.43 H
14205 -52.74 -40 -12.74 -67.07 -63.18 3.27 13.71 H
Lowest
7100 -43.54 -40 -3.54 -48.18 -51.98 2.56 11.00 \%
10650 -54.39 -40 -14.39 -63.34 -64.13 2.69 12.43 \Y
14205 -52.61 -40 -12.61 -66.97 -63.05 3.27 13.71 \%
7230 -46.13 -40 -6.13 -50.73 -54.87 2.52 11.26 H
10845 -53.65 -40 -13.65 -64.6 -63.43 2.69 12.47 H
14460 -52.95 -40 -12.95 -66.78 -62.67 3.37 13.10 H
Middle
7230 -44.15 -40 -4.15 -48.84 -52.89 2.52 11.26 \%
10845 -53.76 -40 -13.76 -64.54 -63.54 2.69 12.47 \%
14460 -53.05 -40 -13.05 -66.67 -62.77 3.37 13.10 \Y
7360 -44.61 -40 -4.61 -49.04 -53.66 2.47 11.52 H
11040 -53.68 -40 -13.68 -65.43 -63.48 2.69 12.48 H
14715 -52.73 -40 -12.73 -66.33 -62.51 3.48 13.26 H
Highest
7360 -44.17 -40 -4.17 -49.01 -53.22 2.47 11.52 \%
11040 -53.49 -40 -13.49 -65.12 -63.29 2.69 12.48 \%
14715 -52.54 -40 -12.54 -66.27 -62.32 3.48 13.26 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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<Ant. 0_C>
LTE Band 48
LTE Band 48 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7100 -46.31 -40 -6.31 -50.71 -54.75 2.56 11.00 H
10655 -52.29 -40 -12.29 -62.13 -62.03 2.69 12.43 H
14205 -52.72 -40 -12.72 -66.71 -63.16 3.27 13.71 H
Lowest
7100 -47.64 -40 -7.64 -52.14 -56.08 2.56 11.00 \%
10655 -46.83 -40 -6.83 -56.47 -56.57 2.69 12.43 \%
14205 -52.98 -40 -12.98 -67.12 -63.42 3.27 13.71 \%
7230 -44.78 -40 -4.78 -49.11 -53.52 2.52 11.26 H
10850 -51.94 -40 -11.94 62.65 -61.72 2.69 12.47 H
14460 -53.72 -40 -13.72 -67.27 -63.44 3.37 13.10 H
Middle
7230 -46.98 -40 -6.98 -51.47 -55.72 2.52 11.26 \%
10850 -51.13 -40 -11.13 -61.63 -60.91 2.69 12.47 \%
14460 -53.81 -40 -13.81 -67.21 -63.53 3.37 13.10 \%
7360 -44.06 -40 -4.06 -48.42 -53.11 2.47 11.52 H
11040 -53.71 -40 -13.71 -65.25 -63.51 2.69 12.48 H
14715 -52.68 -40 -12.68 -66.14 -62.46 3.48 13.26 H
Highest
7360 -43.99 -40 -3.99 -48.55 -53.04 2.47 11.52 \%
11040 -53.68 -40 -13.68 -65.03 -63.48 2.69 12.48 \%
14715 -52.66 -40 -12.66 -66.12 -62.44 3.48 13.26 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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samranas. FCC RADIO TEST REPORT Report No. : FG8N0616-05F
LTE Band CA 48C
LTE Band CA 48C / 20+20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
7140 -45.89 -40 -5.89 -50.53 -54.42 2.55 11.08 H
10710 -49.26 -40 -9.26 -59.59 -59.01 2.69 12.44 H
14280 -52.54 -40 -12.54 -66.67 -62.77 3.30 13.53 H
Lowest
7140 -47.29 -40 -7.29 -51.96 -55.82 2.55 11.08 \%
10710 -46.12 -40 -6.12 -56.24 -55.87 2.69 12.44 \%
14280 -52.33 -40 -12.33 -66.55 -62.56 3.30 13.53 \%
7250 -45.13 -40 -5.13 -49.71 -53.92 251 11.30 H
10880 -47.21 -40 -7.21 -58.31 -57 2.69 12.48 H
_ 14505 -52.92 -40 -12.92 -66.59 -62.53 3.39 13.01 H
Middle 7250 -47.65 -40 -7.65 -52.38 -56.44 251 11.30 \%
10880 -48.09 -40 -8.09 -59.07 -57.88 2.69 12.48 \%
14505 -52.94 -40 -12.94 -66.41 -62.55 3.39 13.01 \%
7360 -45.41 -40 -5.41 -49.96 -54.46 2.47 11.52 H
11040 -51.56 -40 -11.56 -63.37 -61.36 2.69 12.48 H
14715 -53.11 -40 -13.11 -66.75 -62.89 3.48 13.26 H
Highest
7360 -45.74 -40 -5.74 -50.56 -54.79 2.47 11.52 \%
11040 -51.14 -40 -11.14 -62.76 -60.94 2.69 12.48 \%
14715 -52.69 -40 -12.69 -66.44 -62.47 3.48 13.26 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
—— HE END——
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